REPAIR PARTS ILLUSTRATION

MODEL NUMBER 45-05291

18



REPAIR PARTS LIST

MODEL NUMBER 45-05291

REF. | PART NO. | QTY. DESCRIPTION
1 41862 1 Poly Tray
2 689390R1 1 Wheel Support
3 687880R1 1 Latch Stand
4 45612 2 Wheel
5 43528 2 Washer, 1.06" x 2"
6 46855 2 Cotter Pin, 3/16" x 2"
7 283190R1 1 Tongue
8 28321 2 |Axle
9 689400R1 2 | Wheel Support Brace
10 43088 14 | Washer, 5/16" x .74" x .073"
1 47189 4 Hex Nut, Nylock 1/4"
12 283200R1 1 Pivot Clevis
13 47810 15 | Hex Nut, Nylock 5/16"
14 23727 1 Spacer
15 42673 1 Slot Screw, 5/16"-18 x 1"
16 42667 2 | Clevis Pin, 3/8" x 3-1/4"
17 43055 3 Hair Pin, 3/32" x 1.8"
18 42563 4 | Spacer
19 27383BL1 1 Latch
20 23687BL1 1 Hitch Bracket
21 714-0117 1 Hair Cotter Pin, 5/32" x 3"
29 HA23638 1 Clevis Pin, 1/2" x 1-3/4"
23 43063 2 Hex Bolt, 5/16"-18 x 1"
24 43081 2 | Washer, 3/8" x 7/8"
25 27432BL3 1 Pedal Bracket
26 44292 10 | Hex Bolt, 5/16"-18 x 2-1/2"
27 43000 1 Extension Spring
28 HA124934 1 Jam Nut, 1/2"
29 43353 1 Lock Washer, 1/2"
30 R19172410 1 Washer, 1/2" x 1-1/2"
31 R19212016 3 Washer, 5/8" x .656"
32 47363 1 Bolt, 1/2"-20 x 1-1/8"
33 46065 1 Channel Pivot Pin, 1/2"
34 43661 4 Hex Bolt, 1/4"-20 x 1"
35 43084 2 Hex Bolt, 5/16"-18 x 1-3/4"
45613 1 Owner's Manual

Purchase Common Hardware Locally

19






